- Model No. UM1236B

Lawn Tractor

142263 10.26.93
FRINTED IM U.3.A.



REPAIR PARTS

12 HP 36" TRACTOR - - MODEL NUMBER UM1236B

DECALS

7 12

5 1 16 5 18
9 ‘_+F
10

KEY PART ,
NO. MO, DESCRIPTION

1 138271 Racal, Inst. Warn. éEn%Fr/Ger/Dul)

2 141744 ' Recal, Strips, Hood, L.H.

3 141743 ‘7. Decal, Stri?e, Hood, H.H.

4 132627 Decal, Gril

5 135013 Decal, Enviro

6 132628 Decal, Fender

7 133795 Decal, Cautlon

8 137259 Decal, Wa\rningf_1

9 120601X Decal, Engine HP
10 136830 Decal, V-Belt Schamalic
11 123714X Deacal, Caution (Ger)
12 121548X Decal, Caution, Batlery
14 125690X . Decal 100 Dbha
15 137460 - Decal, Hoad Insert 12 HP
16 1270758 Decal, Wheel Steering
17 120783X

Decal TUV

TIRES & WHEELS

22

KEY PART

NO.

NO.
126194X

126347 X
126193X

126348X
138270

138269
138271

142262
142263

DESCRIPTION

Decal, Gaut Deflecl
Engi#rlGer/DutE

acal, Warning Delleci (Span/lial)
Dacal, Warning Deflect
Swe/Nar/Dan/Fin)

ecal, Inst Warning (Spar/ltal)
Dacal, [nst Warning
Swe/Nor/Dan/Fin

ecal, Inst Oper (Eng/Fr)
Decal, [nst Warning
ﬁng/Fr/GerlDut)

anual, Operator's (Eura)
Manual, Repair Parls

Available accessaries are not included with your tractor:

KEY
NO.

1

2
3
4
5

Lo~ &

Cla
MP36

PART
NO.

58192
65138
278H
123410%
123411%
59904

B134H

122394X311
123412X311
104757X
9040H
121748X

Grass Bagger
Mulcher Kit

DESCRIPTION

Cap, Valve

Slern, Valve

Filtin?__, Greasa (Frant Only)

Tire, Front

Tire, Rear

Tube, Tira, Fronk

Oplional, Sarvice ltem Only)
uge. Tire, Rear

(Oplional, Service ftem Only)

"Him Assembly, Front
. Rim Assembly, Rear

Cap, Axla
Bearing, Flanga (Front Only)
Washer, Axle Cap



REPAIR PARTS

12 HP 36" TRACTOR - - MODEL NUMBER UM1236B

ELECTRICAL

16

(A

g :
\
- \
\
\m§

-
L

14

L

—
-

—



REPAIR PARTS
.12 HP 36" TRACTOR - - MODEL NUMBER UM1236B
ELECTRICAL

KEY PART
NO. NO. DESCAHIPTION
i 73510400 Mul, Hex, Kaps 1/4-20 UNG
2 108423X Assembly, Cable
2 -188989 Ballery 5 3.5 4235 9.9
i 5 108236X  DBracket, Switch
& 100553X . Switch, Interlock 24 Tarminal)
7 104445X . Swilch, Interlock (2 Terminal)
8 170210086 Scraw, Hex Head, Tapping

) H10-24 x 1/2
140402 ?-' Key, Molded
123620X  Cover, Key, Ignilion

i40400 = Nut, Ignilion
140389 - Swilch, lgnilion
7192J Tie, CGable

121305X .- Swikch, Plungar

73510500  Nut, Keps 5/16-18

108824X - Fuse

128353 Assambly, Cable

140410 ©  Harness, Ignition

73350400 Nut, Hex, Jam 1/4-20

10030400 Washer, Lock 1/4

74780408 Bolt, Hex 1/4-20 x 12 Grade &
131563 - Cover, Terminal

138406 - Sglencid

74760412 Boll, Hex Head 1/4-20 UNC x 3/4
19091016 Washer 9/32 x 5/8 x 16 Gauge
10040400 Washer, Lock, Hvy. Hel. Spring 1/4
121264X - Cap, Baltery

73220400 MNul, Hex, Fin 1/4-20

11050600 Washer, Lock Ext. Toolh 3/8
11150400 Washer, Lock Inl. Tooth 1/4
140660  Harness, Adapter

140413 ' Harmess, Engine

v e el O e e el el ey
O MMACSWL T~ =CO@E~mN b= Ow

NOTE: All componenl dimensions given in U.S. inches
1 inch = 25.4 mm



REPAIR PARTS
- 12 HP 36" TRACTOR - - MODEL NUMBER UM1236B

HOOD

2N

7
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 124657X ' Spring, Extension 11 132918X505 Hood
2 73510400 Nut, Mex, Keps 1/4-20 UNC 12 127178 - Lens
a 19091416 Washer 9/32 x 7/8 % 16 Gauge 13 134232X428 Gril
4 74780412 Bolt, Hex, Fin 1/4-20 x .75 16 124346X Nut, Self-Threading 23/16
5 128875X Ball, Shoulder 18 19111116 Washer 11/32 x 11/16 x 16 Ga.
6 122549X Bracket, Hood, A.H. 18 11030400 Washar, Lock Ext/lnt Tooth 1/4
7 122548X% Bracket, Hood, L.H.
A 17521310 Scraw, Sltd Hex Hd w/Pl Washer
9 73800400 Mut, Lock w/insert 1/4-20 MOTE: All component dimensions given in U.S. inches.
10

123693 Brace, Hood 1 inch = 25.4 mm.

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

6



REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER UM1236B

FENDER / CHASSIS

PART
NOI

129965
19132012
17490612

124181X |
127115%505
109596
124144X
17490812

126995X
139783
124346X
140784
109238X

DESCRIPTION

Case, Battery

Washer 13/32 x 1-1/4 x 12 Gauge
Screw, Hox Washer Head, Thd.
Roll. 3/8-16 x 3/4

Spring, Compression, Seat
Plate, Battery

Clamp, Hose

Pad, Foatrest

Scraw, Hex Washer Head, Thd.
Roll. 6/16-18 x 3/4 :
Consola, Shift Control

Bar, Shift Lock

Mut, Self-Threading /16
Assambly, Frame

: Tuhe, Balery Drain

KEY PART

NQ.

14
15
16
17
18
19
20
25
26
27
28
29

NO.

73510400
73800500
74760512
140782
126470X
140959X505
19091413
17490516
136270
71161010
19070718
73731000

DESCRIPTION

Nut, Hax, Keps 1/4-20

MNut, Lock Hex w/ins 5/16-18
Bolt, Hex 5/16-18 UNC x 3/4
Drawbar

Clip. Insulated

Fender/Footrast

Washer 9/32 x 7/8 x 13 Gauge
Ser. - Hx Wsh Thd Rol 5A16-18 x 1T
Gruard Fooirest TUV LA ‘
Scraw

Washear 7/32 x 7/16 x 18 Ga.
Mut Keps #10-24

NOTE: All component dimensions given in U.S. inches.
1 inch = 25.4 mm.

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

7



REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER UM12368B

SEAT

KEY
NQ.

PART
NO.

72050411
1274294
73800500
1388048
140407
74760612
O3
126471%
19133210
73800600
74780814

J¥oss)

DESCRIPTION

Bolt, Carrage 1/4-20 x 1-3/8
* Seal

Nut, Lock Hex w/lnsert 5/16-18
Bolt, Shoulder 5/16-18

- Clip, Push-In

Bolt, Mex, Fin 3/8-16 UNC x 3/4
Bracket, Plvot, Seatl

Clip, Insulated

Washer 13/32 x 2 x 10 Gauga
Mui, Lock Hex w/Wsh 3/8-16
Bolt, Fin Hex 1/2-13 X 7/B Gr. 9

KEY [PART

NO. NO.

14 10040800
15 19171812
i 127018X
18 123976X
19 121248X
207 123740X
21 121249X
22 121248X
23 140852

DESCRIPTION

Washer Lock Hvy HLGL Spr. 1/2
Washer 17/32 x 13/16 x 12 Gauge
Boit, Shoulder

Locknut, Hex, Large, Flange
Bushing, Snap

Spring, Compression

Spacer, Split, Large .28 Id. x .88
Bracket, Switch, Mounling

Pan, Seal

NOTE: All component dimensions given in U.5. inches.
1 inch = 25.4 mm.

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

8



REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER UM1236B

DASH

KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 141523 °  Cap, Fuel 13 126450% Clip, Helght Adjustrent
» 138393 <, Assembly, Dash & Fuel Tank 14 126115X Knab, Height Stap
4 123487X . Clamp, Hose 15 122023X Adjusiment, Quadrant Height
4 8544R - Line, Fuel 16 124346X MNut, Self-Threading 3/16-18
5 85486R < Line, Fuel \ 17 72110404 Bolt, Carriage 1/4-20 X 1/2 Grade 5
6 73510400 Nut, Hex, Keps 1/4-20 l 18 130745 Support Assembly, Dash
7 2751R Clip, Fuel Line 19 134744 Brace, Cross
8 19091216 Washar 9/32 x 3/4 x 16 Gauge 20 17060408 Screw, Tap 1/4-20 x1/2
9 74760428 Bolt, Hex, Fin. 1/4-20 x 1-3/4 21 134014 Plug, Dome
10 19091413 Washer 11/32 x 11/16 x 16 Gauge
11 121249X  Spacer, Split NOTE: All companent dimensions given in U.S. inches.
12 3720R Spring 1inch = 25.4 rmm.

HARDWARE SHOWN LLARGER FOR FASIER IDENTIFICATION
9



REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER UM1236B
ENGINE / THROTTLE

SPARK ARRESTER KITJ

KEY PART KEY PART
NO. NO. DESCHIPTION MO, NQ, DESCHIPTION
1 17060408 . Sr%[’ew, Hex, Thread Culling 1/4-20 i ------ E!cf)It. Hex, Fin (Order From Engine
o2 Mfg.
2 132752 .  Control, Throltle 12 137437 1. Muifler
3 ------ Engine, B&S,12 HP, model 15 137180 Kit, Spark Arrester (Oplionai)
#283707 17 - 17490624 Scraw, Hex Washer Head, Thd.
4 71070512 Screw, Hex Hd Moll. 98-16 x 1-1/2
5 10040500 Washer, Lock FHeavy Helical Spring 18 126636X Keeper, Ground Brive Balt
. 516 19 127951 Stop, Choke
6 128593X  (Gasket, Exhaust
8 121084X Bolt, Shouldar 516 UNC
9 15101216 Washer 516 x 3/4 x 16 Gauge . .
10 10040400  Washer, Lock Heavy Hslical Spring NOTE: All cornponent dimenslons glven in U.S. inches.
1/4 1inch = 254 mm

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION
14



REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER UM1236B

STEERING WHEEL

9
KEY PART KEY PART
NO. NO. DESCRIPTION NO.  NO. DESCRAIPTION
1 133742 Insert, Steering Wheel a8 123651X Shaft, Steering
2 7810H Locknut 3/8-24 UNF 9 1iz4210X - Clip, Steering
3 19133800 Washer 13/32 x 2-3/8 x B Ga. 10 123438X . Bushing, Lower, Staaring
4 133744 Wheel, Stearing 11 12000045 Ring, RAetaining
5 121897X Slaeve, Steerfng 12 19211616 Washer 21/32 x 1 % 16 Ga.
& 17431008 Screw, Hax Self-Tapping 13 104820X . Adaplor, Steering Wheel
7 -102803X gt:gr::ﬁgx éﬂ%ering NOTE: All componant dimensions given in U.S. inches.
1 inch = 25,4 mm.

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION
10



REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER UM1236B
SECTOR GEAR / AXLE SUPPORT

KEY PART
NO. NO,

132566
74780828
121926X
121827%
73030800

126472X
73680800
76020412
19131316
126847X

M=o @ =~ SO —

— )

DESCHIPTION

Link, Drag

Boll, Hex, Fin 1/2-13 x 1-3/4
Gear, Sector

Bushking

Nul, Heavy, Hex, Tap Lock 1/2-13
UNC

Clip, Wire :

Mut, Crownlaock 1/2-13

Fin, Coftar 1/8 x 3/4

Washer 13/32 x 1316 x 16 Gia.
Bushing

KEY
NO.

13
14
15
17
20
21

PART
NO.

74760512
19111416
72110608
137096

73800600
73800500

DESCRIPTION

Bolt, Hex 5/16-18 x 3/4
Washer 11/32 x 7/8 x 16 Ga,
Rolt, Carringa 3/8-16 UUNC x 34
Support, Front Axla

Nui, Lack Hex w/Wsh 3/8-16
Nut, Lack Hex w/lns 5/16-18

NOTE: All component dimensions given in U.5. inches.
1 inch = 25.4 mm.

HARDWARE SHOWM LARGER FOR EASIER IDENTIFICATION

11



REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER UM12368

GROUND DRIVE

KEY
NO,

PART
NO.

73800500
74760512
1312086

138029
10040700

71170744
124525X
123405X
72140612
123396X
140211

1236744 -

i

DESCRIPTION

Mut, Lock Hex w/lns 5/16-18

Boll, Hex 5/16-18 UNG % 3/4
Keeper, Mower Drive Beli, Engine,
[{.H.

" Pulley, Engine

Washer, Lock, Heavy Helical Spring
716

- Bolt, Hex, 7/16-20 x 2-3/4 Grade 5
, Traction, V-Belt Drive
“ Keeper, T/A Ground Drive Balt"

Bolt, Carriage 3/8-16 UNC x 1-1/2
Keaeper, Ground Drive Bell, ldter
Arm, Groung Drive Clutch

Idler, Flat

KEY
NO.

13
14
15
16
17
18
19
20
M

22
24

PART
NO.

19131316

73930600 |

73800600
126471 X
122062X
131459
73510500
139519
19111016
123404
136265

DESCRIPTION

Washer 13/32 x 14/18 x 16 Gauge
Nut, Centetlock 3/8-16 UNC

Nut, Lock Hex w/Wsh 3/8-18

Clip, Insulated

Spacer, Realainer

Spring, Extension

Mut, Keps 5/16-18 UNG

Keeper, T/A Ground Drive Belt
Washer 11/32 x 5/8 x 16 Gauge
Keaper, Ground Drive Balt, Frame
Keeper, Selt Eng/Mower TUV LH

NOTE: Alt campenent dimensions given in U.S. inches.
1 inch = 25.4 mm

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

15



REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER UM1236B

TRANSAXLE

KEY
NO,

—h
@@~ O LoD

—
—

al ok ke d
o~ UM

PART
NO.

123905X . °

12000028
137366

2028MAZ504,

73800500
72140508
123378X
17490512
110422X
121749X

123583X -

74760644
19171616
124600%
123632%
71040412

s

DESGRIPTION

Pulley

Ring, Relainer

Transaxle Model Mumber 4360-51
Key, Woodruff #9

Nut, Lock Hex w/lns 5/16-18
Bolt, Carrdaga 5/1G-18 UNC x 3/4
Slrap. Torque

. Screw 5/16-18 x 3/4

Spring, Brake

- Washer 25/2 x 1-1/4 x 16 Gauge

Key, Square

Bolt Fin Hex 616-18 ¥ 2-1/2
Washar 17/32 x 16 (Ga.

Support, Handle Shift LI

Link, Shift

Bolt, Hex, Fin. 1/4-28 UNF x 3/4
Grade 8

KEY
NO.

19
20
21
22
23
24
25
55
27
28
29
3
33
34
35

NOTE: All comp

PART
MO.

10040400
19081210
123539X
106701X
106933X
1282156
76020416
73810500
73510500
128085
128084
123409X
73800600
11050500
12000001

DESCRIPTION

Washer, Lock 1/4

Washer 9/32 % 3/4 ¥ 10 Gauge

Arm, Shift

Washer, Shilt Plate

Knab, Rd

Raod, Shift

Pin, Colter 1/8 x 1

Nut, Hax, Nylon 5/16-24 UNF

Mut, Keps 5/16-18

Spring, Extension

Support, Handle Shift HH

Spacar, Split

Mur, Lock Hex w/Wsh 3/8 - 16

Wagher, Lock, Extarnal Tooth 516
< E-Hing
onant dimenstans givan in U.S. inches.

1 inch = 258.4 mm.

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

16



REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER UM1236B

DANA TRANSAXLE - MODEL NUMBER 4360-51




REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER UM1236B
DANA TRANSAXLE - MODEL NUMBER 4360-51

KEY PART
NO. NO, - DESCRIPTION
1 138248 Housing, U'pjger
2 2274 Screw, Self-Tapping, Large
1/4-20 x .734
3 134400 Ball, Dalsnt
4 105904X Spting, Datent
5 105808 Scraw, Sel
& 138235 Kil, Shifter Assembly
7 134399 Boot, Shifter
8 13479 Screw, Self-Tapping, with Sealer
9 138249 Square Ring
10 2267) Ring, Retaining
11 134793 * Assembly, Kil, Shim .625 Shait
12 138240 Bearing, Flange
13 120415X Washer, Flain .632 x 1.98 x .046
14 2257J Key, Woaodrufl, #9
15 138234 Assembly, Kit, Input Shaft
16 110078X Pinion, Baveal, 14 Tealh
17 105909X Hing, Retaining
18 105810X Chain, 24 Pilches
19 105911X Bearing, Flange
20 138242 Gear, Spur, 14 Teelh
21 138246 Callar, Clutch
22 198236 Assembly, Kil, Clutch Kays
23 73810500 Locknut 5/16-24
24 138243 Shaft, Intermediaia
25 22444 Key, Woodruff, #61
26  106916X Ring, Retaining
27 120470X Sprocket, 18 Teeth
28  110070X Spacer
28 108977X Gear, Spur, 37 Teeth
30 109254X Gear, Spur, 35 Teeth
31 120408X Gear, Spur, 30 Teeth
32 108980X Gear, Spur, 25 Teeth
33 120406% Gear, Spur, 22 Teeth
34 134796 Gear, Spur, 19 Teeth
35 105925% Washer, Flain .640 x 1.37 x .061
a6 2232} Washer, Plain .632 X 1.00 x .026
37 108978X Spacer .630 x 1.00 x .169
3B 110079% Agsembly, Gear, Gombination of
12 Teeth and 35 Teelh
39 124639X Shafl, 1dler
40  120472X Spacer .5635 x .75 % .755

21

KEY PART

NOQ.

41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
B4
65
66
&7

68
69
70
71

72
73

-

W

NO.

105928X
110084X
134304

120473X
105933X
106151X
120407 X
106589X
120408X
105937X
22284

134401

22644

123907X
110081X

105941X -

110071X
120052X%
110082X
123908X
138247
120061X
7284
108969X
120853X
120954 X
134759

138244

108956X
120956X
106596X

120951X
120416X

DESGRIPTION

Sprocket, 9 Tealh

Gear, Beval, 42 Testh
Assambly, Kit, Shim .750 Shafl
Shaft, Driva

Gear, Spur, 12 Teath

Gear, Spur, 15 Teeth

Gear, Spur, 20 Teelh

Gear, Spur, 25 Teeth

Gear, 3pur, 28 Teeth

Gear, Spur, 31 Teelh

Washer, Plain 632 x 1.00 x .060
Washer, Neoprane

Washer, Plain .758 X 1.25 x .0MN
Axle, L.H.

Gear, Miter, 15 Teeth

Ring, Hetalning

Gear, Spur, 32 Teseth

Shaft, Crass

Gear, Miter, 146 Teeth

Axle, H.H,

Houslng, Lower

Puck, Friction

Disc, Brake

Spacer

Jaw, Brake

Pin, Dowel

Screw, Self-Tapping, Large
5/16-18 x 2.25

Lever, Actuating

Washer, Plain 321 x 1.00 x .055
Bracket, Antl-Rotaflon

Screw, Self-Tapping, Large
5/16-18 x 1.44

Puck, Friction

Grease

Usa in combinalions [0 raintain proper cléarances

Order Kay Mo, 15

NOTE: All component dimensions given in U.5. inches
1 inch = 25.4 mm



REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER UM1236B

FRONT AXLE

KEY PART

NO.

— D D OO e L0 PO

— oty

NO.

121232X
12000029
121748X
2366R
133988
6266H
137062
121749X
76020412
19131316
126847X

A

S

2
KEY PART
DESCAIPTION NGO, NO. DESCRIPTION
. Cap, Spindle 127 130465 Aad, Tie
Ring, Klip 13 . 137061 -/ Spindle Assembly, L.H.
Washer 25/32 x 1-5/8 x 16 Gaurje 14 74011086 Holt, Hex 5/8-11 x 3-1/2
Bearlng 15 73901000 MNut, Lock Flange 5/8-11
Axle, Front 16 110438X Spacer, Bearlng Axle
Bearlng, Thrust 17  6B55M - Fitling, Grease
Spindle Assembly, A.H. 18 19272016 Washer 27/32 x 1-1/4 x 16 Ga.
asher 25/32 x 1-1/4 x 16 Gauge
Pin, Cotter 1/8 x 3/4
Washer 13/32 x 13116 x 16 Gauge NOTE: All componenl dimensions given in L1.5. inches.
Bushing 1 inch = 26.4 mm,

HARDWARE SHOWN LARGER FOR EASIER IDENTIFIGATION
12



REPAIR PARTS

12 HP 36" TRACTOR - - MODEL NUMBER UM1236B

MOWER LIFT LEVER

KEY
NO.

PART
NO.

126470X
122018X
747804008

73800600
123417X
106451X
135371
74760636
121930X
76020412
THI1IG
131861
139352
123496X
19131212
4921H

12

| \'/ l N

o

20
KEY PART
DESCRIPTION NO. NO. DESCRIPTION
Clip, Insulaled 17 127359 Link, Front Lift
Bracket, Mower Clutch 18 133204 Trunnion, Threaded 3/8-16
Bolt, Hex, Fin 1/4-20 UNC x 1/2 19 73680400 Nut, Crownlack 1/4-20
Grade § 20 74760644 Bolt, Hex, Fin. 3/8-16 UNG x 2-3/4
MNut, Loclk Hex w/wsh 3/8-16 23 76020416 Pin, Cotter 1/8 x 1
Assembly, Clutch Lever 24 19171616 Washer 17/32 x 1 x 16 Gauga
Bolt, Shoulder 25 121933X Tube, Spacer
Assaembly, Mower Clutch Arm 26 141470 Rod, Mower Lift
Bolt, Hax 3/8-16 UNC x 2-1/4 27  106932X " Knob, Rd
Assembly, Bellcrank, Lilt ' 28 76020312 Pin, Cotter 3/32 x 3/4
Pin, Cotler 1/8 x 3/4 29 131695 Link, Mower Gluteh
’.‘Washer 13/32 x 13/16 x 16 Gauge 30 73350600 Nut Hex Jam 3/8-16
- Blasve, Handle a1 19132012 Washar 13/32 x 1-1/4 ¥ 12 Gauge
Assembly, Lifl Handle
. Spring, Compression
Washer 13/32 x 3/4 x 12 Gauga NOTE: All component dimensions given in U.S. inches.
Retainer, Spring 1 inch = 25.4 mm,

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION
17



REPAIR PARTS

12 HP 36" TRACTOR - - MODEL NUMBER UM1236B

BRAKE / REAR MOWER LIFT ASSEMBLY

KEY
NO.

LR N e I ) I e B

11
12
13
14
13
16

FART

NO.
71673
123436%
123437X
8156H
122504X
76020312
19131016
17480608

76020412
19131316
123543X
139933
123394
121978X
123641X
19251816

s KEY PART

PESCGRIPTION NO. NaQ, DESCRIPTION
Cap, Parking Brake 17 12000034 Aing, Kli
Rod, Parking Brake 18 106889X Spring, Brake Rod
Bracket, Parking Brake 19 73800600 Nut, Lock hex w/Wsh 3/8-16
Cover, Padal 20 73350600 Mut, Hex, Jam 3/8-16 UNC
Bracket, Pedal, Clutch LLH 21 131460 Rod, Aear Brake
Pin, Caltter 3/32 x 3/4 22 127378 Trunnion, Lilt
Washer 13/32 x 5/8 x 16 Gauge 23 73800600 MNut, Lock hex w/Wsh 3/8-16
Screw, Hex, Thd. Aoll. 24 19132042 Washar 13/32 x 1-1/4 x 12 Gauge
5M16-18 x 1/2 25 4921H Spring, Retainer
Pin, Cotter 1/8 x 3/4 26 73930600 Nut, Centerlock 3/8-16 UNG
Washer 13/32 x 13/16 % 16 Gauge 27 127388 Link, Threaded
Rod, Fronf Brake 28 140776 Assambly, Rear Mawaer Lift
Assembly, Cluich/Brake Pedal 20 72110506 Bolt, Carrlage 5/16-168 UNC x 3/4
Rod, Cluteh 30 73510600 Nut, Keps 5A6-18 UNC
Bracket, Lift, Shaft )

+ Assembly, Brake, Pivol, Arm MOTE: All component dimensions given in U.3. inches.
Washer 25/32 x 1-1/8 x 16 Gauge 1 inch = 25.4 mm.

HARDWARE SHOWN LARGEH FOR EASIER IDENTIFICATION
13



REPAIR PARTS

12 HP 36" TRACTOR - - MODEL NUMBER UM1236B
MOWER DECK

18



REPAIR PARTS

MOWER DECK_

KEY
NO.

PART
NO.

=

122052X
73800600
130840
131251
121916X

19131410
140092
72140610
130841
127356
72140505
73800500
137357
140645
128508
128511
197380 .
140101 &
140296
10030600
A50857
140329
13a776
129963
1298983
129207
137266
136631

e e ok d ek ok el
OO~ O DN G0 R = DD O~ T 00 s L P

[Ru ]
el =]

[ Ma
L T

P DX b2
[ s -

L P P RS
S om o~

140064 .-

-

|"'

72110618

o b

12 HP 36" TRACTOR - - MODEL NUMBER UM1236B

DESCRIPTION

Spring, Mowar Clulch
Spacer, Retainer

“ Nut, Lock Hax w/Wsh 3/8-16

Aszsembly, Brale

Guide, Belt Idler

ldler, Flat |

Bolt, Carriage 3/8-16 x 2-1/4
Washer 13/32 x 7/8 X 10 Gauge
Assermbly, Mower ldlar Arm
Belt, Carriage 3/8-16 1-1/4
Rod, Braka

Bracket, Raar Lilt, A.H.

Bolt, Carriage 5/16-18 UNC x 5/8
Nut, Lock Hax w/lns 5/16-18
Bracket, Bear Lilt, L.H.
Keeper, A.H.

Stabilizer, Mawer Link

Pin, Drive

Brackst, Stabilizer Link
Blade

Washer, Hard
Washer, Lock, Heavy 3/8
Balt 3/B-24 x 1-1/4 Grade 8
Stripper

Scorew, Thdrol Hex Head
Washer .150 Thick

. Housing, Mower

Pulley, Mandrel
Nut, Flangelock 9/16
Bracket, Deflector

KEY
MO

3

ae
33
36
a7
a8
a5
40
41
42
€3
e
45
45
47
48

49
&0

a1
52
53
o4

PAAT
NO,

17490508

122061X
130083
121980%
123713%
105304%,
19111016 -
110452%
131264
19171616
3146R
140610
110485
198774
1296895
137645

133943
M720205016

136383
19070718
M730705000
136271
130754

142114

DESCRIPTION

Screw, Hex Washer Head, Thd.
Raoll. 8A6-18x 1/2

Arm, Support |dlar, Mower
Shield, Deflector

Rod, Hinge

Spring, Torsion Dellector

Cap, Slesve

Washar 11/32 x 5/8 x 16 Gauge
MNul, Push

V-Beilt

Washear 11/32 x 5/8 x 16 Gauge -
Clip, Hairpin

lKeaper, L.H.

Baaring

Housing, Mandral, Vented
Bearing

‘Shalt, Mandral (Includes Key

dNumber 47)

Washer, Hardened

Batt, Rd Hd Sq Mk M5 x 0.8 x
16rnm

Guard, Dftr Mwr 36" TUV
Washer 7/32 x 7/16 x 18 Gauge
Nut, Acorn M5 x 0.8

Keeper Asm. Belt idler TUV
Mandrel Assembly (Includes Key
MNumbers 21-23, 26, 28 and 45-48)
Deck, Mower Complele

NOTE: All camponant dimensions given in LS. inches.
Tinch =254 mm.

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

19





